PARTS LIST FOR

ITEM 47202

unsscugnc savemar L/7L1EY/

1/18 SCALE R/C LITTLE GEAR SERIES

Parts code

1824068
9404536
9004139

9004140
50867
0004219
51000

Q Parts (Q1-Q6)

"1
"1
"1

Body

Chassis (L & R)

A Parts

(One whole A sprue and one more A1-A6, A10 half-sprue for one car)
B Parts (B1-B3)

TAO04 C Parts (Front Upright) (C1 & C2, 1 pc.)

D Parts (D1-D9, 1 pc.)

Hi-Torque Servo Saver Set (Black)

x1 Servo Saver Spring (Green) (BP3) x2

Servo Saver Spring (Black) (BP4) x1

0225086
50893

1834014
6244004
0444283
9804176
9464050
9805620
9805859
9805898
9804159
9805746
9805896
50380

9464051
50577

50576

9805557
2220001
9805897
9805889
50593

9464052
50575

9805669
9805779
9805818
50586

9805651
9464053
9805629
9805754
50588

9804189
2500032
50594

9464054
9805611
50592

9805903
50882

9464055
9804190
3584007
9805389

*3

"1
"1

"1
*3

"1

"1

V Parts (V1-V8, 1 pc.)

TAO04 Spur Gear (06 Module:83T)
Gear Cover

Drive Belt

Wheels (2 pcs.)

Tires (L & R, 1 pc. each)

Screw Bag A

3x25mm Screw (BA1 x2)
3x15mm Screw (BA2 x4)

3x12mm Screw (BA3 x10)
3x10mm Screw (BA4 x10)

3x8mm Cap Screw (BA5 x2)

3mm Nut (BA6 x10)

E-ring Set (BA7 x7, BD3 x12...etc.)
Screw Bag B

3x10mm Tapping Screw (BB1 x10)
3mm Grub Screw (BB2 x10)

4mm Flange Lock Nut (BB3 x4)
3mm Lock Nut (BB4 x1)

3mm Flange Nut (BB5 x10)

2mm Lock Nut (BB6 x10)

4x6mm Flanged Tube (BB7 x5)
Screw Bag C

2.6x10mm Tapping Screw (BC1 x5)
2x25mm Cap Screw (BC2 x2)
2x5mm Cap Screw (BC3 x2)

3mm Washer (Large, BC5 x5)
3mm Washer (BC6 x15)

7x3mm Spacer (BC7 x10)

Screw Bag D

3x12mm Tapping Screw (BD1 x4)
3x8mm Tapping Screw (BD2 x10)
2mm E-ring (BD3 x15)

Piston Rod (BD4 x2)

3x23mm Threaded Shaft (BD5 x1)
2x10mm Shaft (BD6 x10)

Screw Bag E

5x9mm Ball Connector (BE1 x5)
5mm Ball Connector (BE2 x10)
6x6mm Ball Collar (BE6 x10)
TAO04 King Pin Set (BE7 x4)
Screw Bag F

3x45mm Threaded Shaft (BF1 x2)
3x38mm Threaded Shaft (BF2 x1)
5mm Ball Connector Nut & Ball Connector
(BF4 x4, BE2 x2)

Parts code
3454241
9404445
5455002 *1
5405029 *1
50877
4304059
9804177 *1
9444385
9805671
50197
9805736
50878
50880
4134014
9804178
9444386
9804179
9804193 *1
9804180
9805735
9444387
53126
9805670
9805672
53030
9444388
9805622
0555015
9805185
50602 1

9444396
3454238
50477
9804181
4305026
50038

53042
87025
9404446
9804186
9804187
9804182
9804183 *2
9804184
50953
9804185 ™
9804188 ™
50170
9444389
50596
50171

0704 ©2004 TAMIYA ."

Pulley Stopper (BF5)

Differential Parts Bag

Ring Gear (BG1 x1)

Diff. Cover (BG2 x1)

TAO04 Ball Diff. Pulley (32T) (BG3 & BH2)
Motor Plate (BG4)

Diff. Shaft A & B (BG5 & BG6, 1 pc. each)
Drive Parts Bag 1

Diff. Spring (BH1 x2)

Snap Pin Set (BH3 x5...etc.)

Diff. Housing Plate (BH4 x2)

TAO04 Center Pulley (15T) (BH5 x2...etc.)
TAO04 Ball Diff. Plate Set (BH6 x2)

Main Shaft (BH7)

Drive Shaft (BH8 x2)

Drive Parts Bag 2

Upper & Lower Sus. Stay (BJ1 & BN1, 4 pcs. each)
Wheel Axle (BJ2 x2)

Bevel Gear Shaft (BJ3 x2)

Diff. Joint L & R (BJ4 & BJ5)

Ball Bearing Bag

1510 Sealed Ball Bearing (BK1 x2)

620 Ball Thrust Bearing (BK2 x2)

840 Ball Bearing (BK3 x2)

850 Sealed Ball Bearing (BK4 x4)
Bearing Bag

1150 Metal Bearing (BL1 x2)

1150 Plastic Bearing (BL2 x10)

850 Metal Bearing (BL3 x2)

Differential Bevel Gear Set

(BM1 x2, BM2 x3, BM3 x1, BC4 x2)
Grease Bag

Pulley Retainer (BN2)

24T, 25T AV Pinion Gear Set (BN3 x1...etc.)
Joint Cup (BN4 x2)

Wrench

Tool Set

(Box Wrench, "1.5mm & 2.5mm" Hex Wrench, BB2 x4)
Ball Diff. Grease

Ceramic Grease

Damper Parts Bag

Chassis Stay (BO1 x2)

Chassis Pipe (BO2 x4)

3x110mm Threaded Shaft (BO3 x2)
3x57mm Threaded Shaft (BO4 x2)
3x62mm Screw (BO5 x4)

6mm Adjuster Set (BO6 x16)

Damper Spring (BO7 x2)

Damper Cylinder (BO8 x2)

Nylon Band Set (Large x2, Small x6)
Adjuster Bag

5mm Adjuster (BP1 x6)

Heat Resistant Double-Sided Tape

TAM

TAMIYA, INC.
3-70NDAWARA,SHIZUOK A-CITY,JAPAN.

unsscu e oavenaz 1/7 L1/
MAYCEEIMBER

Parts code
8000072
7435035
9805520
9494076
1054366
1004191

"1
*2
*3

ITEM 47202

8x60mm Rubber Tubing

Motor

Antenna Pipe (30cm) (300 pcs.)
Sticker (a & b)

Instructions

Empty Box

Requires 2 sets for one car.
Requires 3 sets for one car.
Requires 4 sets for one car.

R/C SPARE PARTS & HOP-UP OPTIONS

Item No.

50473 Hi-Torque Servo Saver Set

53008 1150 Sealed Ball Bearing Set (4 pcs.)

53012 3x10mm Titanium Round Head Screw (10 pcs.)
53013 3x15mm Titanium Round Head Screw (10 pcs.)
53015 3x8mm Titanium Tapping Screw (10 pcs.)

53016 3x12mm Titanium Tapping Screw (10 pcs.)

53021 3mm Aluminum Nut (20 pcs.)

53022 3mm Aluminum Lock Nut (10 pcs.)

53024 4mm Aluminum Flange Lock Nut (10 pcs.)

53029 1150 Sealed Ball Bearing Set (2 pcs.)

53095 3x10mm Titanium Tapping Screw (10 pcs.)

53132 R/C Fluorescent Color Antenna Pipes (4 pcs.)
53159 4mm Anodized Aluminum Flange Lock Nut (Blue)
53160 4mm Anodized Aluminum Flange Lock Nut (Red)
53161 4mm Anodized Aluminum Flange Lock Nut (Gold)
53162 4mm Anodized Aluminum Flange Lock Nut (Black)
53284 5mm Aluminum Ball Connector (10 pcs.)

53347 3x3mm Spring Set Screw (10 pcs.)

53369 Monster Truck Aluminum Damper Set (4 pcs.)
53379 3mm Lightweight Differential Ball Set (20 pcs.)
53439 Anti-Wear Grease

53443 Silicone Damper Oil Soft Set (#200, #300, #400)
53444 Silicone Damper Oil Medium Set (#500, #600, #700)
53445 Silicone Damper Oil Hard Set (#800, #900, #1000)
53530 3x10mm Titanium Round Head Socket Screw (5 pcs.)
53531 3x12mm Titanium Round Head Socket Screw (5 pcs.)
53598 Fluorine Coated 5mm Aluminum Ball Connector (10 pcs.)
53599 Fluorine Coated 5mm Aluminum Ball Nut (10 pcs.)
53601 Low Friction 5mm Adjuster (8 pcs.)

53640 5mm Aluminum Ball Nut (Blue, 10 pcs.)

53641 5mm Aluminum Ball Nut (Red, 10 pcs.)

53642 5mm Aluminum Ball Connector (Blue, 10 pcs.)
53643 5mm Aluminum Ball Connector (Red, 10 pcs.)

0704 ©2004 TAMIYA “ * L NN




